

ARVIND LIMITED
 QUALITY ASSURANCE DEPARTMENT
 WOVEN BUSINESS DIVISION

Near Khatraj Chokdi, P.O. Vadsar, Dist. Gandhinagar, Gujarat, India

Inspection Lot	: 890011213201
Sales Order No.	: 1129210099/1
I.B. No.	: 100516216
Order QTY	
Customer	
Brand	
Warp Count	: 1/40 NE
Weft Count	: 1/16 NE
Material	: YFFOXWC42Z4OBCSP / 040CCU040CCU_WARPCHAMB_OX118*054_135
Variety	: WARPCHAMBR
Weave	: CLASSIC OXFORD
Finished Width(CM)	: 138.33
Customer Material	
Construction	: 120 X 52
Fiber Content	: 96%Kasturi Cotton 4%SPD
Type of Finish	: SFRSNMF / Shtg Normal Finish

PHYSICAL TEST

Tests	Method	Standard	Unit	Results
Ends Per Inch	ASTM D 3775	120		120
Picks Per Inch		52		50
Fabric Weight	ASTM D 3776		g/m2	159
Overall Width	ASTM D 3774	138.3	cm	139.0
Useable Width				137.0
Tensile Strength - Warp	ASTM D 5034	11.36	kg	35.10
Tensile Strength - Weft		11.36		29.60
Tear Strength - Warp	ASTM D 1424	700	gm	3080
Tear Strength - Weft		681		3471
Seam Slippage - Warp	ASTM D 434	6.8	kg	>20.0
Seam Slippage - Weft		6.8		>20.0
Dimensional Stability L%	AATCC 135	+1.0 To -5.0	%	-2.0
Dimensional Stability W%		+1.0 To -5.0		-1.0
Bow / Bias	ASTM D 3882	2.5	%	2.0
Core pH	AATCC 81	4.5 to 8.0		6.5
Stretch %	ASTM D 3107		%	20.8
Growth %		8.0		6.8

COLOR FASTNESS TESTS

COLOR FASTNESS	Method	Standard	S/C	A/L	C	N	P	A	W
Washing	AATCC 61-2A	4C, 3S	4	4	4	4	4	4	4
Dry Rub	AATCC 8	4S			4.5				
Wet Rub	AATCC 8	3S			4				

Water	AATCC 107	4C, 3S	4	4	4	4	4	4	4
Acid Perspiration	AATCC 15	4C, 3S	4	4	4	4	4	4	4

QA PASSED
HEAD OF DEPARTMENT

Tested By : Jitin Thakor
Date : 26.11.2024

Remark :-

This is a system generated certificate hence signature not required.

ARVIND LIMITED
QUALITY ASSURANCE DEPARTMENT
WOVEN BUSINESS DIVISION

Near Khatraj Chokdi, P.O. Vadsar, Dist. Gandhinagar, Gujarat, India

Inspection Lot	: 890011217005
Sales Order No.	: 1129210099/2
I.B. No.	: 100516419
Order QTY	
Customer	
Brand	
Warp Count	: 1/40 NE
Weft Count	: 1/16 NE
Material	: YFFOXWC42Z4OBCSP / 040CCU040CCU_WARPCHAMB_OX118*054_135
Variety	: WARPCHAMBR
Weave	: CLASSIC OXFORD
Finished Width(CM)	: 138.33
Customer Material	:
Construction	: 120 X 52
Fiber Content	: 96%Kasturi Cotton 4%SPD
Type of Finish	: SFRSNMF / Shtg Normal Finish

PHYSICAL TEST

Tests	Method	Standard	Unit	Results
Ends Per Inch	ASTM D 3775	120		118
Picks Per Inch		52		51
Fabric Weight	ASTM D 3776		g/m2	161
Overall Width	ASTM D 3774	138.3	cm	142.5
Useable Width				140.5
Tensile Strength - Warp	ASTM D 5034	11.36	kg	28.60
Tensile Strength - Weft		11.36		25.70
Tear Strength - Warp	ASTM D 1424	700	gm	3815
Tear Strength - Weft		681		4112
Seam Slippage - Warp	ASTM D 434	6.8	kg	>20.0
Seam Slippage - Weft		6.8		14.5
Dimensional Stability L%	AATCC 135	+1.0 To -5.0	%	-1.5
Dimensional Stability W%		+1.0 To -5.0		-2.0
Bow / Bias	ASTM D 3882	2.5	%	2.0
Stretch %	ASTM D 3107		%	21.2
Growth %		8.0		6.0

COLOR FASTNESS TESTS

COLOR FASTNESS	Method	Standard	S/C	A/L	C	N	P	A	W
Washing	AATCC 61-2A	4C, 3S	4	4	4	4	4	4	4
Dry Rub	AATCC 8	4S			4.5				
Wet Rub	AATCC 8	3S			4				
Water	AATCC 107	4C, 3S	4	4	4	4	4	4	4

Acid Perspiration	AATCC 15	4C, 3S	4	4	4	4	4	4	4
-------------------	----------	--------	---	---	---	---	---	---	---

QA PASSED
HEAD OF DEPARTMENT

Tested By : Jitin Thakor
Date : 27.11.2024

Remark :-

This is a system generated certificate hence signature not required.

ARVIND LIMITED
 QUALITY ASSURANCE DEPARTMENT
 WOVEN BUSINESS DIVISION

Near Khatraj Chokdi, P.O. Vadsar, Dist. Gandhinagar, Gujarat, India

Inspection Lot	: 890011211767
Sales Order No.	: 1129210099/3
I.B. No.	: 100516218
Order QTY	
Customer	
Brand	
Warp Count	: 1/40 NE
Weft Count	: 1/16 NE
Material	: YFFOXWC42Z4OBCSP / 040CCU040CCU_WARPCHAMB_OX118*054_135
Variety	: WARPCHAMBR
Weave	: CLASSIC OXFORD
Finished Width(CM)	: 138.33
Customer Material	
Construction	: 120 X 52
Fiber Content	: 96%Kasturi Cotton 4%SPD
Type of Finish	: SFRSNMF / Shtg Normal Finish

PHYSICAL TEST

Tests	Method	Standard	Unit	Results
Ends Per Inch	ASTM D 3775	120		120
Picks Per Inch		52		50
Fabric Weight	ASTM D 3776		g/m2	168
Overall Width	ASTM D 3774	138.3	cm	138.0
Useable Width				135.0
Tensile Strength - Warp	ASTM D 5034	11.36	kg	25.90
Tensile Strength - Weft		11.36		26.90
Tear Strength - Warp	ASTM D 1424	700	gm	2853
Tear Strength - Weft		681		3430
Seam Slippage - Warp	ASTM D 434	6.8	kg	14.8
Seam Slippage - Weft		6.8		>20.0
Dimensional Stability L%	AATCC 135	+1.0 To -5.0	%	-1.0
Dimensional Stability W%		+1.0 To -5.0		-2.5
Bow / Bias	ASTM D 3882	2.5	%	1.8
Stretch %	ASTM D 3107		%	20.8
Growth %		8.0		6.4

COLOR FASTNESS TESTS

COLOR FASTNESS	Method	Standard	S/C	A/L	C	N	P	A	W
Washing	AATCC 61-2A	4C, 3S	4	4	4	4	4	4	4
Dry Rub	AATCC 8	4S			4.5				
Wet Rub	AATCC 8	3S			4				
Water	AATCC 107	4C, 3S	4	4	4	4	4	4	4

Acid Perspiration	AATCC 15	4C, 3S	4	4	4	4	4	4	4
-------------------	----------	--------	---	---	---	---	---	---	---

QA PASSED
HEAD OF DEPARTMENT

Tested By : Jitin Thakor
Date : 26.11.2024

Remark :-

This is a system generated certificate hence signature not required.

ARVIND LIMITED
QUALITY ASSURANCE DEPARTMENT
WOVEN BUSINESS DIVISION

Near Khatraj Chokdi, P.O. Vadsar, Dist. Gandhinagar, Gujarat, India

Inspection Lot	: 890011211770
Sales Order No.	: 1129210099/4
I.B. No.	: 100516219
Order QTY	
Customer	
Brand	
Warp Count	: 1/40 NE
Weft Count	: 1/16 NE
Material	: YFFOXWC42Z4OBCSP / 040CCU040CCU_WARPCHAMB_OX118*054_135
Variety	: WARPCHAMBR
Weave	: CLASSIC OXFORD
Finished Width(CM)	: 138.30
Customer Material	
Construction	: 120 X 52
Fiber Content	: 96%Kasturi Cotton 4%SPD
Type of Finish	: SFRSNMF / Shtg Normal Finish

PHYSICAL TEST

Tests	Method	Standard	Unit	Results
Ends Per Inch	ASTM D 3775	120		120
Picks Per Inch		52		50
Fabric Weight	ASTM D 3776		g/m2	163
Overall Width	ASTM D 3774	138.3	cm	139.0
Useable Width				136.0
Tensile Strength - Warp	ASTM D 5034	11.36	kg	33.60
Tensile Strength - Weft		11.36		23.20
Tear Strength - Warp	ASTM D 1424	700	gm	3053
Tear Strength - Weft		681		3272
Seam Slippage - Warp	ASTM D 434	6.8	kg	15.0
Seam Slippage - Weft		6.8		>20.0
Dimensional Stability L%	AATCC 135	+1.0 To -5.0	%	-1.0
Dimensional Stability W%		+1.0 To -5.0		-2.0
Bow / Bias	ASTM D 3882	2.5	%	1.8
Stretch %	ASTM D 3107		%	20.8
Growth %		8.0		6.0

COLOR FASTNESS TESTS

COLOR FASTNESS	Method	Standard	S/C	A/L	C	N	P	A	W
Washing	AATCC 61-2A	4C, 3S	4	4	4	4	4	4	4
Dry Rub	AATCC 8	4S			4.5				
Wet Rub	AATCC 8	3S			4				
Water	AATCC 107	4C, 3S	4	4	4	4	4	4	4

Acid Perspiration	AATCC 15	4C, 3S	4	4	4	4	4	4	4
-------------------	----------	--------	---	---	---	---	---	---	---

QA PASSED
HEAD OF DEPARTMENT

Tested By : Jitin Thakor
Date : 26.11.2024

Remark :-

This is a system generated certificate hence signature not required.

ARVIND LIMITED
QUALITY ASSURANCE DEPARTMENT
WOVEN BUSINESS DIVISION

Near Khatraj Chokdi, P.O. Vadsar, Dist. Gandhinagar, Gujarat, India

Inspection Lot	: 890011208940
Sales Order No.	: 1129210099/5
I.B. No.	: 100516135
Order QTY	
Customer	
Brand	
Warp Count	: 1/40 NE
Weft Count	: 1/16 NE
Material	: YFFOXWC42Z4OBCSP / 040CCU040CCU_WARPCHAMB_OX118*054_135
Variety	: WARPCHAMBR
Weave	: CLASSIC OXFORD
Finished Width(CM)	: 138.30
Customer Material	
Construction	: 120 X 52
Fiber Content	: 96%Kasturi Cotton 4%SPD
Type of Finish	: SFRSNMF / Shtg Normal Finish

PHYSICAL TEST

Tests	Method	Standard	Unit	Results
Ends Per Inch Picks Per Inch	ASTM D 3775	120 52		120 50
Fabric Weight	ASTM D 3776		g/m2	159
Overall Width Useable Width	ASTM D 3774	138.3	cm	140.8 138.6
Tensile Strength - Warp Tensile Strength - Weft	ASTM D 5034	11.36 11.36	kg	30.20 30.90
Tear Strength - Warp Tear Strength - Weft	ASTM D 1424	700 681	gm	3575 3834
Seam Slippage - Warp Seam Slippage - Weft	ASTM D 434	6.8 6.8	kg	19.2 >20.0
Dimensional Stability L% Dimensional Stability W%	AATCC 135	+1.0 To -5.0 +1.0 To -5.0	%	-1.0 -2.0
Bow / Bias	ASTM D 3882	2.5	%	2.3
Stretch % Growth %	ASTM D 3107	8.0	%	21.2 6.8

COLOR FASTNESS TESTS

COLOR FASTNESS	Method	Standard	S/C	A/L	C	N	P	A	W
Washing	AATCC 61-2A	4C, 3S	4	4	4	4	4	4	4
Dry Rub	AATCC 8	4S			4.5				
Wet Rub	AATCC 8	3S			4				
Water	AATCC 107	4C, 3S	4	4	4	4	4	4	4

Acid Perspiration	AATCC 15	4C, 3S	4	4	4	4	4	4	4
-------------------	----------	--------	---	---	---	---	---	---	---

QA PASSED
HEAD OF DEPARTMENT

Tested By : Jitin Thakor
Date : 26.11.2024

Remark :-

This is a system generated certificate hence signature not required.

ARVIND LIMITED
 QUALITY ASSURANCE DEPARTMENT
 WOVEN BUSINESS DIVISION

Near Khatraj Chokdi, P.O. Vadsar, Dist. Gandhinagar, Gujarat, India

Inspection Lot	: 890011252427
Sales Order No.	: 1129210099/6
I.B. No.	: 100518327
Order QTY	
Customer	
Brand	
Warp Count	: 1/40 NE
Weft Count	: 1/16 NE
Material	: YFFOXWC42Z4OBCSP / 040CCU040CCU_WARPCHAMB_OX118*054_135
Variety	: WARPCHAMBR
Weave	: CLASSIC OXFORD
Finished Width(CM)	: 138.30
Customer Material	
Construction	: 120 X 52
Fiber Content	: 96%Kasturi Cotton 4%SPD
Type of Finish	: SFRSNMF / Shtg Normal Finish

PHYSICAL TEST

Tests	Method	Standard	Unit	Results
Ends Per Inch	ASTM D 3775	120		120
Picks Per Inch		52		51
Fabric Weight	ASTM D 3776		g/m2	161
Overall Width	ASTM D 3774	138.3	cm	138.0
Useable Width				136.0
Tensile Strength - Warp	ASTM D 5034	11.36	kg	33.50
Tensile Strength - Weft		11.36		27.70
Tear Strength - Warp	ASTM D 1424	700	gm	2623
Tear Strength - Weft		681		3404
Seam Slippage - Warp	ASTM D 434	6.8	kg	15.2
Seam Slippage - Weft		6.8		>20.0
Dimensional Stability L%	AATCC 135	+1.0 To -5.0	%	-1.5
Dimensional Stability W%		+1.0 To -5.0		-2.0
Bow / Bias	ASTM D 3882	2.5	%	1.9
Stretch %	ASTM D 3107		%	21.6
Growth %		8.0		5.6

COLOR FASTNESS TESTS

COLOR FASTNESS	Method	Standard	S/C	A/L	C	N	P	A	W
Washing	AATCC 61-2A	4C, 3S	4	4	4	4	4	4	4
Dry Rub	AATCC 8	4S			4.5				
Wet Rub	AATCC 8	3S			4				
Water	AATCC 107	4C, 3S	4	4	4	4	4	4	4

Acid Perspiration	AATCC 15	4C, 3S	4	4	4	4	4	4	4
-------------------	----------	--------	---	---	---	---	---	---	---

QA PASSED
HEAD OF DEPARTMENT

Tested By : Jitin Thakor
Date : 03.12.2024

Remark :-

This is a system generated certificate hence signature not required.

ARVIND LIMITED
QUALITY ASSURANCE DEPARTMENT
WOVEN BUSINESS DIVISION

Near Khatraj Chokdi, P.O. Vadsar, Dist. Gandhinagar, Gujarat, India

Inspection Lot	: 890011228349
Sales Order No.	: 1129210099/7
I.B. No.	: 100516787
Order QTY	
Customer	
Brand	
Warp Count	: 1/40 NE
Weft Count	: 1/16 NE
Material	: YFFOXWC42Z4OBCSP / 040CCU040CCU_WARPCHAMB_OX118*054_135
Variety	: WARPCHAMBR
Weave	: CLASSIC OXFORD
Finished Width(CM)	: 138.30
Customer Material	:
Construction	: 120 X 52
Fiber Content	: 96%Kasturi Cotton 4%SPD
Type of Finish	: SFRSNMF / Shtg Normal Finish

PHYSICAL TEST

Tests	Method	Standard	Unit	Results
Ends Per Inch	ASTM D 3775	120		118
Picks Per Inch		52		50
Fabric Weight	ASTM D 3776		g/m2	159
Overall Width	ASTM D 3774	138.3	cm	140.5
Useable Width				138.0
Tensile Strength - Warp	ASTM D 5034	11.36	kg	32.50
Tensile Strength - Weft		11.36		46.80
Tear Strength - Warp	ASTM D 1424	700	gm	2712
Tear Strength - Weft		681		3604
Seam Slippage - Warp	ASTM D 434	6.8	kg	>20.0
Seam Slippage - Weft		6.8		16.8
Dimensional Stability L%	AATCC 135	+1.0 To -5.0	%	-1.0
Dimensional Stability W%		+1.0 To -5.0		-3.0
Bow / Bias	ASTM D 3882	2.5	%	1.9
Stretch %	ASTM D 3107		%	18.0
Growth %		8.0		5.6

COLOR FASTNESS TESTS

COLOR FASTNESS	Method	Standard	S/C	A/L	C	N	P	A	W
Washing	AATCC 61-2A	4C, 3S	4	4	4	4	4	4	4
Dry Rub	AATCC 8	4S			4.5				
Wet Rub	AATCC 8	3S			4				
Water	AATCC 107	4C, 3S	4	4	4	4	4	4	4

Acid Perspiration	AATCC 15	4C, 3S	4	4	4	4	4	4	4
-------------------	----------	--------	---	---	---	---	---	---	---

QA PASSED
HEAD OF DEPARTMENT

Tested By : Jitin Thakor
Date : 29.11.2024

Remark :-

This is a system generated certificate hence signature not required.

ARVIND LIMITED
 QUALITY ASSURANCE DEPARTMENT
 WOVEN BUSINESS DIVISION

Near Khatraj Chokdi, P.O. Vadsar, Dist. Gandhinagar, Gujarat, India

Inspection Lot	: 890011227217
Sales Order No.	: 1129210099/8
I.B. No.	: 100516195
Order QTY	
Customer	
Brand	
Warp Count	: 1/40 NE
Weft Count	: 1/16 NE
Material	: YFFOXFW42Z4OBCSP / 040CCU016CSY_FULLWHITE_OX120*052_138
Variety	: FULLWHITE
Weave	: CLASSIC OXFORD
Finished Width(CM)	: 138.30
Customer Material	
Construction	: 120 X 52
Fiber Content	: 96%Kasturi Cotton 4%SPD
Type of Finish	: SFRSNMF / Shtg Normal Finish

PHYSICAL TEST

Tests	Method	Standard	Unit	Results
Ends Per Inch Picks Per Inch	ASTM D 3775	120 52		116 50
Fabric Weight	ASTM D 3776		g/m2	162
Overall Width Useable Width	ASTM D 3774	138.3	cm	140.0 138.0
Tensile Strength - Warp Tensile Strength - Weft	ASTM D 5034	11.36 11.36	kg	33.20 29.20
Tear Strength - Warp Tear Strength - Weft	ASTM D 1424	700 681	gm	2960 3106
Seam Slippage - Warp Seam Slippage - Weft	ASTM D 434	6.8 6.8	kg	16.8 15.8
Dimensional Stability L% Dimensional Stability W%	AATCC 135	+1.0 To -5.0 +1.0 To -5.0	%	-0.5 -2.0
Bow / Bias	ASTM D 3882	2.5	%	2.2
Core pH	AATCC 81	4.5 to 8.0		6.5
Stretch % Growth %	ASTM D 3107	8.0	%	20.0 6.8

COLOR FASTNESS TESTS

COLOR FASTNESS	Method	Standard	S/C	A/L	C	N	P	A	W
Washing	AATCC 61-2A	4C, 3S	4	4	4	4	4	4	4
Dry Rub	AATCC 8	4S			4.5				
Wet Rub	AATCC 8	3S			4				

Water	AATCC 107	4C, 3S	4	4	4	4	4	4	4
Acid Perspiration	AATCC 15	4C, 3S	4	4	4	4	4	4	4

QA PASSED
HEAD OF DEPARTMENT

Tested By : Jitin Thakor
Date : 29.11.2024

Remark :-

This is a system generated certificate hence signature not required.